



AB 023

GROUP OF TESTING LABORATORIES
accredited

by Polish Centre for Accreditation
accreditation certificate

No. AB 023

LIGHT PARTITIONS AND GLAZING LABORATORY

TEST CERTIFICATE No. 352/2008/E

COMPANY: ALUPROF S.A.

UL. WARSZAWSKA 153, 43-300 BIELSKO-BIAŁA
POLAND

SYSTEM: ALUPROF® MB-SR50/MB-SR50 HI – aluminium profile

PRODUCT: CURTAIN WALLING

outer dimensions (widthxheight) 3210x3775 mm



LIGHT PARTITIONS AND GLAZING DEPARTMENT AND LABORATORY LL

Accredited by Polish Centre of Accreditation No. AB 023

CONFIRMS TEST RESULTS ACCORDING TO PRODUCT STANDARD PN-EN 13830:2005
AND OBTAINED CLASSES:

Properties	Test method standard	Class	Classification standard
Initial type testing item: 4.3 (PN-EN 13380:2005)			
Impact resistance	PN-EN 13049:2004, PN-EN 14019:2004	Class I5/E5	PN-EN 14019:2004

The tests results in accordance with the test report No. NL-3734/A/LL-049/K/06/II.

These results refer to tested properties can be used for CE marking, in accordance with the rules specified in the product standard PN-EN 13830:2005.

Responsible for the tests: MSc. Marzena Jakimowicz eng.

ITB Light Partitions and Glazing
Laboratory Head

wx Irena Kotwica
MSc. Irena Kotwica eng

Warsaw 25.02.2008r

ITB Light Partitions and Glazing
Department Head

Olgiard Korycki
Associate Professor Olgiard Korycki

* The validity of this TEST CERTIFICATE expires in case of change assortment manufactured, components and/or technology. Classification specified above should be confirmed in FPC.